FOLLO CORPUS M




FOoLLO INDUSTRIER AS

EC DECLARATION OF CONFORMITY FOR

MACHINERY AND MEDICAL DEVICES

Manufacturer: Follo Industrier AS
Address: Brekleveien 43
1430 As
NORWAY
Herewith declares that: FOLLO CORPUS U (113-119...)

- is in conformity with the provisions of the Machinery Directive (Directive
89/392/EEC, 91/368/EEC, 93/44/EEC annex I) and Medical Devices Directive

(93/42/EEC annex VII)
Class L.
21.03.02 As, Norway
/ ﬁu %@M
Ingar Bjerklund
Managing Director
03.08.01 Dok.nr, C-4.4.2.2.3. Rev 02 Side 1 avl

24/03/15
Side 2
Rev: 31



FoLLO CORPUS M

We congratulate you on choosing a Follo Corpus product. This instruction information
makes i t able for you to take full advantage of the product from the first day in use. Please
read these instructions carefully before taking the product into use.

Contents: Check list, unpacking/ilnstallation, safety information, how to use, maintenance
instructions, technical specifications and spare parts list

ORDER NO.:

COLOUR:

SERIAL NO.:

FUNCTION TEST:

O Bottom frame (screws, plastic parts, surface) 0 110 Voltage 3 220 Voltage
O Top frame (screws, plastic parts, surface) O Cushions (colour, screws, surface)
O Surfaces (no damages) O Paper roll holder

O Drainage (lock tite, lock release label L& R) O Foot pedal, lowering/raising. (Screws)

O Rail (max/min) O Labels (adjusting level, lock release, serial nr.,

warning signs)

O Raising (function/noise) 3 Enclosed instructions

ASSEMBLED (date/sign.):

END CONTROLLED (datessign.):

PACKING CONTROL: (date/sign.):

FOLLO FUTURA AS - POSTBOKS 112 - 1430 As - NORWAY
WWW.FOLLO-FUTURA.NO

24/03/15
Side 3
Rev: 31



FOLLO COrRPUS M wa;%
TT5—T7T9xxx

24/03/15
Side 4
Rev: 31




&

FoLLo CorPUS M

Utpakking/installering

1. Veer forsiktig ved apning av emballasjen, kniv eller skarpe gjenstander skal IKKE brukes da det kan skade
produktet.

2. Sjekk at produktet ikke har transportskader.

Sikkerhetsinformasjon

1. Gjer deg kient med benkens handtak og brytere far betjening.
2. Ved justering pass pa at ikke noe kommer i klem.

3. Benken ma ikke belastes med mer angitt vekt.

Brukerveiledning (tegning side 4)

Haydeinnstilling av elektriske benker: Betjen pedalene (10) og juster til gnsket hagyde.

Heydeinnstilling av hydrauliske benker: Pump med baylen (12) og juster til ensket hayde. Left bgylen for & senke benken.
Justering av hodepute (2): handtak (3) foran under hodeputen Igser ut Iasingen slik at kan vippes opp eller ned (4). Slippes
handtaket blir hodeputen staende last i stillingen.

Justering av bakpute (5) BAS @ CERVI:_heving av bakputen skjer ved & ta tak i puten og justere den til gnsket posisjon (7).
Puten blir stdende nar den slippes. Skal puten senkes ma man betjene handtak (6) pa siden og under bakputen samtidig
med at man holder i puten. Senk puten til gnsket posisjon og slipp handtaket. Puten blir da stdende. Det er handtak pa
begge sider.

Justering av armputer (8) CERVI: Armputer kan justeres i hgyde og posisjon ved a Igsne pa handtak (9) under

armputen. For at justeringen skal bli optimal er det to handtak p& hver armpute. Armputen lases i gnsket posisjon ved &
stramme handtaket.

Justering av drenasie: Heving og senking av drenasjebenk skjer ved & ta tak bakerst pa bakputen(5) og lgsne
handtaket(13). Deretter vippesjusteres putene til gnsket posisjon (14). Lase posisjonen ved & stramme handtaket(13) igjen.
Det er handtak p& begge sider. For & fa maksimal vinkel pa drenasjen. Vri p& handtak (6) og laft bakputen (5) litt opp og hev
drenasjen til gnsket posisjon.

Heving av hiul (1): For & bevege benken, tykkes hjulpedalen ned. For & sette benken pa fattene, lgftes hjulpedalen opp.

Vedlikehold/ettersyn

Hver tredje maned sjekkes fglgende:

Hjulene lgper lett.

2. Det eringen skader eller slitasje pa ledningene.

3. Sjekk at hgydejusteringen og alle handtak/betjeningshendler og pedaler virker som de skall.
4. Péfer et tynt lag med vanlig silikonspray pa glideflater.

=

Rengjaring

For & oppna et bra utseende ma skaien rengjgres regelmessig. En myk klut og varmt sdpevann skal benyttes. Mild sape og
sapeflak anbefales, rester av sapen figernes med kaldt vann, tark deretter med en myk klut. Hvis skitten har satt seg fast,
kan barste benyttes.

Skai er motstandsdyktig mot milde syrer, alkaliske vaesker og husholdningsflekker. Flekker av kulepenn, leppestift,
aviser og matrester kan bli sittende fast og ma fiernes straks med en myk klut eller svamp fuktet i sdpevann. Legg
ikke varme/kalde pakninger direkte pa skaien. Opplgsningsmiddel, vokspolish, sterk syntetisk vaskemiddel eller
kjemisk vaskemiddel skal ikke brukes. Bruk av disse gdelegger plasten, stoff stivner og brister.

Hydrauliske modeller: Hydraulikk sylinderen er fylt opp og klargjort fra fabrikk, men kan i enkelte tilfeller ha behov for
utlufting av oppsamlet luft i pumpen. For utbedring av dette, pumpes benken opp til maksimal hgyde, og pumpen
aktiviseres 4-6 ganger ved hjelp av fotpedalen.

Elektriske modeller: Elektromotoren er klargjort og testet fra fabrikk, men ved feilfunksjon bgr fglgende kontrolleres:

1. Kontroller at ledningsst@pselet er fullstendig festet.

2. Kontroller at elektrisk kontakt p& motor er ordentlig festet.

3. Kontroller at luftslangen fra bryteren er ordentlig innpresset i begge ender. Slangen skal veere hel, pass pa at den ikke
er sammenklemt.

Tekniske spesifikasjoner

Vekt: 75 kg Bredde: 70 cm Lengde: 196 cm
Hayde 45/97 cm Max belastning | 170 kg Max belastning | 250 kg
min/maks: dynamisk: statisk:

24/03/15
Side 5
Rev: 31



FoLLo CorPUS M

Utpackinginstallation
1. Var forsiktig vid 6ppning av emballaget, kniv eller skarpa verktyg skall INTE anvéandas da det kan skade banken eller

liggytan.
2. Kolla att b&nken inte har transportskader. Anmal detta till transportéren ASG.

Sakerhetsinformation

1. Bekanta dig med bankens handtag och mandverfunktioner.

2. Vid hgjdjustering se till att inget kommer i kiAm mellan ramens rorliga delar.
3. Banken far inte belastas med mer &n angiven vikt. Max 170kg

Bruksanvisning (ritning sida 4)

Haidinstéllning av elektriska bénkar: Anvand pedalen (10) och justera till dnskad hjd.

Hdoideinstallning av hydrauliska bénkar: Pumpa med bygeln (12) och justera till 5nskad hojd.

Lyft bygeln for att sdnka banken.

Justering av huvuddyna (2) : Handtag (3) framtill/lunder dynan frigor lasningen sa att dynan kan vinklas upp eller ned (4).
Slapp handtaget och huvuddynan stannar i detta lage.

Justering av bendyna (5) BAS och CERVI: Vinkling sker med att ta tag i dynan och lyfta den till dnskad position (7). Dynan
stannar i installt Iage aven med belastning. Skall dynan sénkas anvand handtag (6) pa sidan/under bendynan samtidigt
med att man haller i dynan. Sank till nskad position och sléapp handtaget. Dynan blir staende i denna position. Handtag
finns pa bagge sidor.

Justering av armdyna (8) CERVI: Armdynan kan justeras i hojd med lashandtak (9) under dynan. For att optimal instélining
finns tvd handtag pé varje armdyna. Lases i 6nskat lage genom att dra &t handtaget igen. Dynoma gar att justera i sidled
utan att lossa fixeringen.

H&jning av hjul (1):

Underhall/oversyn
Var tredje manad bor féljande kollas:

1. Hjulen loper l&tt.

2. Ingen skada eller slitage pa kontaktdon och ledningar.

3. Kaolla att héjdjusteringen och alla handtag och pedaler fungerar som de skall.
4. Smorj med ett tunt lager vanligt 5/56spray eller vaselin pa glidytor.
Rengdring

Vavplasten skall rengoras regelbundet. En mjuk trasa och milt tvattmedel anvands. Milt tvaltvattmedel bor anvandas, rester
av sapan tas bort med kallt vatten, torka efter med en mjuk trasa. Hart sittande smuts anvand en tvattborste.

Tvétta av svett efter varje behandling.

Skaien tal milda syror, alkaliska vatskor samt diverse andra flackar. Flackar av kulspetspenna, lapstift, tidningar och
matrester kan vara svara att ta bort. Ta bort genast med en trasa eller svamp fuktad i ren sépa. Lagg ALDRIG varme/kyl
packninger direkt pa liggytan.

Losningsmedel, vaxpolisch, starka syntetiska tvattmedel eller medel som innehaller slipmedel skall inte anvandas. Dessa
kan forstora plasten, vavplasten blir stel och spricker.

Hydrauliska bankar: Hydraul cylindern &r fylld med olja och klar fran fabriken. | vissa fall kan lufting av pumpen vara
nodvandigt. Gor s& har: Pumpa banken upp till maximal hojd, pumpa ytterligare 4-6 ganger med fotpedalen.

Elektriska bankar: Motorn &r klar och testad i fabriken, men vid felfunktion bor foljande kontrolleras:

1. Attalla kablar och anslutningar har god kontakt.

2. Att elektriska kontaktdon p& motorn ar ordentlig fastade och att vagguttaget fungerar.

3. Kontrollera att luftslangen frn mandéverdosan &r ordentligt inpressat i bagge andar. Slangen skall vara hel se till att den
inte &r ihopklamd.

Tekniska specifikationer

Vikt: 75 kg Bredd 70 cm Langd 196 cm
Ho6jd min/maks: | 45/97 cm Max belastning | 170 kg Max belasning 250 kg
dynamisk: statisk:

24/03/15
Side 6
Rev: 31



GB
Follo Corpus M

Unpacking/installation

1. Take care when removing packing materials. DO NOT use a knife or other sharp instrument to avoid damaging the contents.

2. Inspect the bench for transport damage.

Safety instructions

1. Study and learn the operation of the handles and switches.
2. Take care to avoid pinching when making adjustments.

3. Do not overload the bench.

How to use (drawing on page 4)

Height adiustment of electrically powered benches: Use the pedals (10) to adjust the bench to the required height.

Height adiustment of hydraulically powered benches: Pump the bar (12) and adjust the bench to the required height. Lift the
bar to lower the bench.

Adiustment of head cushion (2): The handle (3) in front of/beneath the head cushion, releases the head cushion locking
device enabling it to be tilted up or down (4). The head cushion is locked into position when the handle is released.
Adjustment of rear cushion (5) BAS and CERVI: To raise the rear cushion, grip the cushion and adjust to the required
position (7). The cushion will remain in position when released. To lower the cushion, use the handle (6) at the side of and
beneath the rear cushion, gripping the cushion at the same time. Lower the cushion to the required position and release the
handle. The cushion will then remain in position. There are adjustment handles on both sides if the bench.

Adjustment of armrest (8) CERVI: The position and height of the armrests can be adjusted by loosening the handle (9)
underneath the armrest. To provide optimum adjustment, there are two handles on each armrest. Lock the armrest in
position by tightening the handles.

Adjustment of drainage: To adjust drainage, grip the rear end of the rear cushion (5) and loosen the handle (13). The
cushions can then be tilted/adjusted to the required position (4). Lock in position by tightening the handle (14). There are
handles on both sides of the bench. To get the maximum angle of the drainage. Turn the handle (6) and lift the rear cushion
(5) slightly and raise the drainage to the desired position.

To raise wheels (1):

Maintenance instructions

Check the following at reqular intervals (every third month):

1. Make sure that all wheels run smoothly.

2. Make sure that the power cables are not damaged or chafed.

3. Check that the height adjustment and that all handles, levers and pedals are functioning properly.
4. Wash and dry the bench and apply a thin layer of ordinary silicon spray to all sliding surfaces.

To maintain the appearance of PVC Coated Fabrics they should be cleaned regularly to remove fatty substances, which
may reduce their service life. A soft cloth and warm soapy water should be used to clean the surface of the material. Mild
soap or soap flakes are recommended and residual soap should be removed using cold water. The surface should be
scrubbed with a soft brush. Solvent cleaners, wax polishes strong detergents and patent chemical cleaners should not to be
used. The use of these substances is likely to harmful to the Coat and repeated use can result in the removal of elasticity
from the PVC coating, which will result in hardening and subsequent cracking of the material's surface. PVC Coated Fabrics
are resistant to most mild acids, alkalis and household stains. Some substances such as ballpoint pen ink, lipstick,
newsprint and foodstains may be absorbed by the vinyl and cause permanent staining. This can often be minimised by
immediate cleaning with damp, soap cloth or sponge. Never place hot or cold items directly on PVC Coated Fabrics.

Hydraulic models: Hydraulic tables are equipped with a long-life heavy hydraulic lifting unit. However, the unit some times
after transport needs an airing. To do that, activate the foot-pedal 4-6 times after the table has come up to maximum level.

Electric models: Electrically powered tables are equipped with a long-life maintenance-free electric motor. Should any
problems occur with this unit please check the following items:

1. Check the plug to see that it is securely plugged into the electric outlet.

2. Check the electric plug on the electric motor to see that it is fastened properly.

3. Check the air tube to the switch to see that the tube is not crushed or disconnected.

Technical specifications

Weight: 75 kg Width: 70 cm Length: 196 cm
Height 45/97 cm Max load 170 kg Max load static: | 250 kg
min/max: dynamic:

24/03/15
Side 7
Rev: 31



Follo Corpus M

Auspacken/installieren

1. Vorsicht beim Offnen der Verpackung. Bitfe Verpackung nicht mit Messer 0.4. aufschneiden. Der Inhalt kénnte
beschadigt werden.

2. Liege auf eventuelle Transportschaden prifen.

Sicherheitsinformation

1. Machen Sie sich mit Handgriffen und Bedienungskndpfen der Liege vertraut.
2. Vergewissern Sie sich beim Justieren, dass nichts eingeklemmt wird.

3. Liege niemals mit mehr als dem angegebenen Gewicht belasten.

Bedienungsanleitung (Sehen die Zeichnung auf der vierte Seite).

Hoheneinstellung der elektrischen Liege: Pedalen bedienen (10) und auf gewtinschte Hohe einstellen.

Hoéheneinstellung hydraulischer Ligen: Mit dem Bigel (12) pumper und auf gewlinschte Hohe einstellen.

Einstellung der Kopfstiitze (2): Handgriff (3) vorn/unter der Kopfstitze 16st Sperre der Kopfstlize aus, so dass sie hoch-oder
herunterkippen kann (4). Beim Loslassen des Handgriffs rastet die kopfstiitze in der Position ein

Justierung des unteren Polsters der Liege (5) BAS und CERVI : > Man hebt das untere Ligenpolster an, indem man es
anpackt und in die gewiinschte Position (7) bringt. Das Polster bleibt dann so stehen. Handgriffe gibt es beiden Seiten.
Justierung der Armpolster (8) CERVI: Armpolster kdnnen durch Lockerung der Handgriffe (9) auf der Underseite in Héhe
und Position justiert werden. Um optimale Justerung zu gewahrleisten, hat jedes zwei handgriffe. Armpolster werden durch
Anzeiehen der Handgriffe festestellt.

Justierung der Drainage: Die Drainage lasst sich heben und seken, indem man hinten am unteren polster anpackt (5) und
den Handgriff lockert (13). Danach werden die Polster gekippt und in die richtige position gebracht (14). Position durch
Anziehen des Handgriffs (13) feststellen. Handgriffen gibt es auf beiden Seiten. Fiir einen maximalen Drainage-Winkel, bitte
den Hebel (6) drehen und der hinteren Polsterflache (5) bis in die gewiinschte Drainage-Position anheben.

Heben die Rader (1)

Instandhaltung/inspektion

Folgende Punkte regelmassig (vierteljahrlich) kontrollieren:

Leichtgangigkeit der Rader.

Leitungen auf Beschadigung und Abnutzung prifen.

Schalter fur Hohenverstellung auf einwandfreie Funktion und sichtbare Schaden untersuchen.
Handgriffe zur Bedienung der Polster auf einwandreie Funktion priifen.

Liege abwischen und Gleitflachen mit einer feinen Schicht handelsublichen Silikonsprays bespriihen.

apwOdE

Die Polster-Oberflachen der Therapieliegen sollten regelaRig von fetthaltigen Substanzen befreit werden. Dazu verwenden
Sie bitte ein wiches Tuch und warmes Seifenwasser. Zu empfehlen ist eine milde Seife oder Seifenflocken. Riickstande
enternen Sie bitte mit kaltem Wasser. Abzuraten ist von Lésungsmitteln, Wachspolituren sowie chemischen
Reinigungsmitteln, da dadurch die Oberflachen des Materials angegriffen werden. Verschmutzungen durch Substanzen wie
Kugelschreiberinte, Lippenstift, Druckerschwérze oder Lebensmittel entfernen Sie am besten sofort mit einem feuchten
Seifentuch oder - schwamm. Legn Sie bitte keine extrem heil3en oder kalten Gegenstande auf das Polstermaterial. Nach
der Reinigung der Therapieliege geben Sie bitte eine diinne schicht Silikonspray auf die gleitenden Metall-Oberflachen.

Hydraulisches model: Hydraulik-Zylinder sind von Fabrik aus tberpruft. Es kann sich jedoch ergeben, dass der Zylinder
entluftet werden muss. Dies geschieht, indem die Behandlungsbank auf max. Hohe gepumpt wird und dann noch weiter 4-6
mal pumpen.

Elektrisches model: Elektromotor sind von Fabrik aus Uiberpriift. Nach dem Treansport sollte jedoch folgendes beachten:
1. Stecker fest in die Steckdose stecken

2. Stecker am anderen Ende des Netzanschlusskabels fest einstecken.

3. Luftschlauch in Schalter fest einstecken und darauf achten, dass Schlauch nicht geknict ist.

Technische spezifikationen

Gewicht: 75 kg Breite: 70 cm Lange: 196 cm
Hohe min/max: 45/97 cm Hochste 170 kg Hochste 250 kg
Belastung Belastung
dynamish: statisch:

24/03/15
Side 8
Rev: 31



FoLLE ; FUTURA

L=

=

=

\Ne

Wi

gL







FOLLE ; FUTURA

MOTOR / PUMP

NBI
SM@RES
Pos: 5.7.15

T
O
T
—
=
2
_
=
<t
(0%
_l
O
=
L




Tilleggsutstyr /Accessories

PAPER ROLL HOLDER 119-40000-95

FoLLo ; FUTURA

24/03/15
Side 12
Rev: 31




Follo Corpus M 113-119XXX

Pos |Qty JRef. no. Dim Benevnelse Description
1 1 40000-1 BUNNRAMME LOWER FRAME
2 1 40000-5 PARALLELLSTAG TRACK ROD
3 |21 40000-2 UGGE /L@FTEARM LIFTING ARM
4 2 40000-3 STOTTERGR SUPPORT @
5|4 40000-4 IAKSEL FOR VUGGE AXEL FOR LIFTING ARM
6 1 40000-5-4 IAVSTANDSR@R DISTANCE TUBE
7 2 40000-5-3 LAGER/DISTANSER@R BEARING/DISTANSE TUBE
8 | 2 | 560-003805 M12x130 |SKRUE SCREW
9 1 40000-56 ENSTRE FOT LEFT FOOT
10| 2 40000-55 HOYRE FOT RIGHT FOOT
11 | 1 40000-58 JUSTREINGS FOT VENSTRE ADJUSTING FOOT LEFT
12 | 4 | 591-001964 SW17 |PLAST MUTTERHETTE PLASTIC CAP
13| 2 40000-1-24 BOLT BOLT
14 | 1 40000-1-25 MEDBRINGER TIL HIULLGFT |CARRIER
15| 4 40000-1-26 IGLIDER FOR HJUL GLIDER FOR WHEEL
16 | 1 40000-1-28 HIJULLGFT AKSEL WHEEL AXLE SHORT
17 ] 1 40000-1-27 LANG HJULLGFT AKSEL WHEEL AXLE LONG
18 | 2 40000-1-51 FESTE FOR FOTB@YLE FOOT PEDAL FASTENER
19| 1 40000-1-33 FOTBGYLE TIL HIULLGFT FOOT PEDAL LOWERING/RAISING
20 | 1 562-002005 M8 LASEMUTTER LOCK NUT
21 | 1 40000-15 MOTORFESTE MOTOR BRACKET
22 | 2 591-002998 GL19 PLASTPROPP PLASTIC PLUG
23] 1 40000-77 FRONTPEDAL FRONTPEDAL
24 | 2 | 560-002580 M8x12 |UMBRAKO FORSENK. SKRUE|C.SUNK ALLEN SCREW
25| 1 40000-76 FRONT OPPHENEG BRACKET
26 | 2 40000-78 FORING TIL FRONTPEDAL BUSHING
27 | 3 560-002397 M6x55  |INNV.6KT SKRUE ALLEN BOLT
28| 1 40000-75 PEDAL FESTE PEDAL FASTENER
29 | 4 | 591-000242 @254 HULLPLUGG PLASTIC PLUG
30| 1 40000-71 MEDBRINGER DRIVER
31| 2 | 581-000511 FIAER SPRING
32 | 1 40000-94 EL-PEDAL EL. PEDAL
33| 1 591-003302 F 30x10 |PLASTINNSATS PLASTIC PLUG
34 | 1 670-004225 MOTOR LA31 24V 4E MOTOR LA31 24V 4E
35| 1 530-117616 PLAST LAGER PLASTIC WASHER
36 | 1 | 571-000494 A10 ISEEGERRING SEEGERRING
37| 1 212-49 @12 IAKSEL AXLE
38 | 2 | 572-001999 ?8/925 |SKIERMSKIVE WASHER
39 | 4 | 560-002031 M6x50 |SKRUE SCREW
40 | 1 40000-79 POM HYLSE TUBE
41 | 5 572-001851 6.4 SKIVE WASHER
42 | 4 560-001971 M10x25 |SKRUE SCREW
43 | 1 | 560-002650 M8x60  INNV.6KT SKRUE ALLEN BOLT
44 | 4 572-003200 |@10,5/30x2,5SKIVE WASHER
45 | 2 572-001997 @12/30 |SKIERMSKIVE WASHER
46 | 2 561-001837 @3.5X13 |PAN PLATESKRUE PAN SCREW
47 | 2 212-93 FORING BUSHING
48 | 2 | 562-001846 M8 LASEMUTTER LOCK NUT
49 | 2 560-003714 M8x8 SETTSKRUE PIN SCREW
50 | 1 | 562-001985 M8 MUTTER NUT
51| 4 571-002682 A8 ISEEGER RING SEEGER RING
52 | 1 591-002054 MIOX50 |STILLBAR FOR ADJUSTABLE FOOT
53 | 3 40000-68 GUMMI TIL FOT RUBBER FOOT
54| 4 560-002103 M10x25 [INNV.6-KT SKRUE SCREW
55 | 4 | 532-004170 HJUL WHEEL
56 | 8 591-002990 F 60x40 |PLAST PLUGG PLASTIC PLUG
57| 1 562-002002 M10 MUTTER NUT
58 | 2 572-002691 12 BOLGESKIVE SPRING WASHER
59 | 4 591-002146 F40x40 |PLASTPLUGG PLASTICPLUG
60 | 1 | 586-003160 IGASSDEMPER GAS SPRING

Pos |Qty |Ref. no. Dim Benevnelse Description
61 | 4 562-001846 M8 LASEMUTTER LOCK NUT
62 | 1 560-002824 M8x35 6-KT SKRUE SCREW
63 | 1 560-001840 M8x40 6-KT SKRUE SCREW
64 | 8 560-002823 M12x25 SKRUE SCREW
65 | 12 572-001848 @13  SKIVE WACHER
66 | 16 591-001963 SW19 |PLAST MUTTERHETTE PLASTIC CAP
67 | 8 562-001844 M12 |LASEMUTTER LOCK NUT
68 | 2 571-002597 Al6 SEEGERRING SEEGER RING
69 | 1 40000-95 PAPIRRULL HOLDER PAPER ROLL HOLDER
70 | 1 591-002438 GL25 |PLAST PLUGG PLASTIC PLUG
71| 2 560-001840 M8x40 [INNV.6KT. SKRUE SCREW
75 | 2 560-002824 M8x35 [INNV.6KT. SKRUE SCREW
76 | 1 571-002596 Al2 SEEGERRING SEEGERRING
77| 2 591-000274 F50x20 PPLAST PLUGG PLASTIC PLUG
79| 1 40000-66 FESTERAMME FOR SIDEGRIND FASTEN FRAME FOR SIDE SUPPORT
80 | 8 567-004097 MIOx20 |STJERNERATT HANDLE
81| 8 530-000546 FORING BEARING
82 | 4 572-001959 @20/210 |SKIVE WASHER
83| 4 572-001997 @30/@10 |STOR SKIVE LARGE WASHER
84 | 4 40000-66-5 FESTEARM ARM
85 | 4 40000-66-10 PUTEFESTE FASTEN FOR CUSHION
86 | 8 561-000761 @5x30 TRESKRUE OOD SCERW
87 | 4 591-003302 F 30x10 PLAST PLUGG PLASTIC PLUG
88 | 2 |480-40000-66-15 PUTE TIL SIDEGRIND ICUSHION FOR SIDE SUPPORT
89 | 2 576-000696 @8x30 |SPENNSTIFT LOCK PIN
0 | 4 562-002003 M12  MUTTER NUT
91 | 8 560-004122 M6x25 |PANHODESKRUE SCREW
92 | 8 40000-84-04 GLIDEHYLSE SHELL
93 | 4 40000-84-03 LASEHYLSE LOCK SHELL
94 | 4 570-001978 28 TANNSKIVE WASHER
95 | 16 572-001847 a8 SKIVE WASHER
9% | 2 560-003320 M8x20 |SKRUE SCREW
97 | 10 560-000272 M6x40 MASKINSKRUE SCREW
98 | 12 530-0005-16 FORING BEARING
9 |1 560-003804 M12x110 |[SKRUE SCREW
100 1 560-003802 M12x90 |SKRUE SCREW
101| 4 567-002997 MI2 LASEHANDTAK LOCK HANDLE
102 | 4 567-002996 M10x20 [LASEHANDTAK LOCK HANDLE
103 1 581-002085 FIJAER SPRING
104 1 560-002824 M8x35 INNV. 6KT. SKRUE SCREW
105 1 670-004230 HANDKONTROLL (EKSTRA) HAND CONTROL (OPTIONAL)
106| 5 562-001846 M8 LASEMUTTER LOCK NUT
107 2 560-003700 M4x6 |SETTSKRUE SCREW
108| 2 560-002824 M8x35 |SKRUE SCREW
109| 2 560-003804 M12x120 |[SKRUE SCREW
110| 3 560-003804 M12x120 |SKRUE SCREW
111 1 591-001995 F 40x30 PLASTPLUGG PLASTIC PLUG
112| 4 591-002998 GL 19 PLAST PLUGG PLASTIC PLUG
115| 2 40000-14-4 FESTE FOR HYD. PUMPE FASTEN.HYDRAULIC PUMP
116 1 675-002905 HYDRAULIKKPUMPE HYDRAULIC PUMP
117 1 40000-28 PUMPEPEDAL HOYRE RIGHT PUMP PEDAL
118 1 40000-29 PUMPEPEDAL VENSTRE LEFT PUMP PEDAL
119| 4 570-003321 @10 | SPRENGSKIVE SPRING WASHER
120 1 40000-6 TOPPRAMME TOP FRAME
121 1 40000-9 MIDTPUTERAMME MIDDLE CUSHION FRAME
122 1 40000-7 HODEPUTERAMME HEAD CUSHION FRAME
123 1 40000-10 BAKPUTERAMME REAR CUSHION FRAME
124 1 40000-10-3 REG.BOLT F/BAKPUTEPAMME ADJUSTING ROD
125] 1 40000-10-4 REGULERINGS LAS MOTOR FASTEN (24V MOTOR)
126 1 40000-10-7 REGULERINGS AKSEL ADJUSTING AXLE
127 1 40000-8-6 HENDEL HANDLE

Follo Futura AS, Brekkeveien 43, N-1430 As

NORWAY

24/03/15
Side 13
Rev: 31



Follo Corpus M 113-119xXX

Pos |Qtv |Ref. no. Dim Benevnelse Description

128 1 40000-8-3 FESTE HOLDING TUBE

129| 5 572-001979 78,4 POM SKIVE POM WASHER

130 1 40000-11 FESTEDRAGER FASTEN FOR CUSHION FRAME
131] 1 40000-11-3 STGTEROR SUPPORT TUBE

132 1 4000-12 FESTEDRAGER FOR DRENASJE [FASTEN FOR DRAINAGE
133 | 40000-12-7 LASEAKSEL LOCK AXLE

134 | 1 40000-12-8 LASERZR LOCK TUBE

135| 2 40000-12-5 KORT DISTANSER@R SHORT DISTANCE TUBE
136| 1 40000-12-4 LANGT DISTANSERZR LONG DISTANCE TUBE
137 2 572-0416-6 SKIVE WASHER

138 1 567-000459 M6x17 |RATT HANDLE

139| 1 40000-67 MUTTER NUT

140 | 2 40000-12-9 GAFFEL TIL DRENASJE DRAINAGE UNIT

141| 2 40000-33 ARMPUTE FESTE ARM CUSHION FASTEN
142 | 2 40000-53 ARM TIL ARMPUTE ARM

143| 2 40000-32 AKSEL TIL ARMPUTE AXEL

144 1 480-200-47 ARMPUTE ARM CUSHION

145 1 480-200-46 SMAL HODEPUTE HEAD CUSHION

146 | 1 |480-40000-16-6 HEL LIGGEPUTE ICUSHION

147 | 1 |480-40000-16-5 BAKRE PUTE REAR CUSHION

148 | 1 |480-40000-16-4 MIDTRE PUTE MIDDLE CUSHION

149 1 480-200-45 HODEPUTE HEAD CUSHION

150| 5 591-000296 PLAST PLUGG PLASTIC PLUG

151 1 591-001968 PLAST HETTE PLASTIC CAP

152 1 591-002044 PLAST PLUGG PLASTIC PLUG

153| 2 591-002581 SW13 |PLAST PLUGG PLASTIC PLUG

154| 6 572-001847 8.4 SKIVE WASHER

155| 1 560-002039 M6x30 |SKRUE SCREW

156 | 12 | 560-000272 M6x40  ISKRUE SCREW

157 | 4 591-002438 GL 25 PLASTPLUGG PLASTIC PLUG

159 1 670-004231 FOTKONTAKT FOOT SWITCH

160 | 2 560-002782 M8x150 |SKRUE SCREW

161| 2 560-000312 M8x80 |SKRUE SCREW

162 | 4 572-001847 a8 SKIVE WASHER

163| 1 562-001846 M8 LASEMUTTER LOCK NUT

64| 1 560-000312 M8x80 |SKRUE SCREW

166 | 1 576-003324 @3x20  |[SPENNSTIFT LOCK PIN

167 1 670-004221 KONTROLLBOKS CB09 100V ICONTROL BOX CB09 100V
168 | 2 567-002997 M12 LASEHANDTAK LOCK HANDLE

169| 1 586-002088 GASSFJAR FOR HODEPUTE ~ |GASSPRING FOR HEADCUSHION
170 1 670-004218 KONTROLLBOKS CB9CL 230V |[CONTROL BOX CB09 2sOV
171 1 670-004229 SLSx2 BRYTER SWITCH

172 1 670-004222 100 V KONTROLLBOKS CB09 120V CONTROL BOX CB09 120V
173| 2 560-002045 M4x35  MASKINSKRUE SCREW

174 | 2 562-003319 M4 LASEMUTTER LOCK NUT

175 1 40000-18 HEL BAKPUTERAMME PRIMA CUSHION FRAME
176 | 1 560-003802 M12X90 |SKRUE SCREW

1771 1 562-001844 M12 LASEMUTTER LOCK NUT

178 | 2 560-002579 M8X16 | INNV 6KT. SKRUE SCREW

179 1 212-97 POM HYLSE TUBE

180 1 562-001850 M6 LASEMUTTER LOCK NUT

182| 1 591-002840 M8/@25 MUTTER PLUGG NUT

183 1 572-001750 ?8,5/@50 INYLON SKIVE PLASTIC WASHER

184 1 567-000462 M8 RATT HANDLE

Follo Futura AS, Brekkeveien 43, N-1430 As

NORWAY

24/03/15
Side 14
Rev: 31



PAPER ROLL HOLDER

ASSEMBLY

UNBRAKDO KEY]|

F=c"_L'c’;F=LFTLqu\

FooT
CUSHION

PLASTIC
WASHER

M8 WHEEL

d

24/03/15
Side 15
Rev: 31




	Follo Corpus U
	Corpus U Instruksjon - ny design word.pdf
	Follo Corpus U

	Corpus U Instruksjon - ny design word.pdf
	Follo Corpus U

	Kontroll skjema.pdf
	Follo Corpus U

	Corpus U Instruksjon - ny design word.pdf
	Follo Corpus M

	Corpus U Instruksjon - ny design word.pdf
	Follo Corpus M




